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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in May. 2021.

3. Parts are subject to changes in design without prior notice.
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F{KREH{% / Machine body

DMZY / DM type

A

Y

BTE—F—& / V-belt drive type




F{AEH1% / Machine body

No. | m&ES |HE 54, DESCRIPTION
PARTS No. |QTY

1 (62000 1 |[7—4 ARM

2 (62001 1 |RNyk BED

3 162031 1 |E#R ARM TOP COVER

4 (62428 1 |HRTYk GASKET ¢ 3mm

5 130066 6 |L#RiLs SET SCREW, M5 X 0.8 L= 12

6 62032 1 |RKFH/N— T/T/LEVER COVER

7 28563 1 |REHN—LESH SCREW, M5 X 0.5 L=8

8 (62033 1 |CDEA¥IL DIAL, CD

9 160227-02 1 [CDEAYILAZIL CD DIAL BUSHING

10 |60127 1 [CDFAYILAL CD DIAL CAM

11 162034 1 [cDHFA¥ILEY CD DIAL PIN

12 101917 1 [CDFANIRTIY FEED CLUTCH SPRING

13 162035 1 [CDFAYILIERD SCREW

14 |B150607 1 |3 L 32.8mm) RUBBER CAP 32.8

15 |B117936 1 [T L4(d9.4mm) RUBBER CAP 9.4

16 62039 1 | @R FACE PLATE

17 130066 3 | EiRIESD SET SCREW, M5 X 0.8 L= 12

18 162004 1 |DDE—42—H/— DD MOTOR COVER

19 |28024 3 |DDE—4—H/N—LEH SCREW, M5 X 0.8 L= 45

20 |62042 1 | &R THREAD GUIDE

21 30075 2 | R#ED PULLER SET SCREW, M4 X 0.7 L=8

22 (62043 2 |BHiRT L RUBBER CUSHION

23 (30066 6 |fHiIES LI KNIFE CAM SET SCREW, M5 X 0.8 L= 12

24 (62044 1 (o507 CLAMP

25 (28563 1 (95207 1ke SCREW, M5 X 0.8 L=8

26 162045 2 |57 CLAMP

27 30075 2 | 95071k PULLER SET SCREW, M4 X 0.7 L=8

28 (62046 1 |s#@z A% (E BE) BUSHING FOR E-TYPE

29 (62048 2 |SMEZEBAZIL BUSHING SLEEVE

30 162006 1 [RILbhA—(L) BELT COVER, U

31 162005 1 [RILbANA—(TF) BELT COVER, D

32 130066 1 [RILkHAN—LEOGER) SCREW, M5 X 0.8 L= 12

33 (34629 2 |RJLhHAN—(E)IESD SCREW, M4 X 0.7 L=8

34 (37102 1 |Fwr NUT M6

35 (17529 1 | ziE SUPPORT BAR

36 |28068 2 |RNILRAN—IEDE) SCREW, M5 X 0.8 L=20




L EhREH{% / Upper shaft mechanism

DM%! / DM type

BTE—F—&! / V-belt drive type




FEhEH{% / Upper shaft mechanism

No.

HaEs

= Mm% DESCRIPTION
PARTS No.[QTY
1 [62049 1 | L UPPER SHAFT
2 (62050 1 |95V 9F—avhi CRANK MOTION CAM
3 [18607 1 |50 hLED POSITION SCREW (LARGE)
4 (62051 1 [90EHS 1L SCREW, M6 X 0.75 L= 8
5 (37185 2 [iEHRD SCREW, M6 X 0.75 L= 6
6 62425 2 | E#BRAS—(#A) BR-COLLAR, U-SHAFT ASSY
6-1|62426 2 | LEEBRAS— COLLAR
7 |62053 1 |REHT— COLLAR, BOBBIN WINDER
8 (18028 2 [REHT—LLD SET SCREW, M5 X 0.8 L=5
9 62054 1 |FERT7YLYT BEARING
10 [60009 1 |HFREBRAS— BEARING COLLAR(MIDDLE)
1127172 2 |PfEBRAS—1ESH SCREW, M6 X 1 L=8
12 62055 1 | EXJRT—1)— UPPER BELT PULLEY
13 (62051 1 | ERJLNT—=)—IEHA SCREW, M6 X 0.75 L= 8
14 (37027 1 | ERJLNT—=))—1E6B SCREW, M6 X 0.75 L= 8
15 (62056 1 |BASVTRN)LE TIMING BELT
16 62057 1 | E—32—#F®GED COUPLING (FRONT)
17 (62051 2 |[E—A2—hFILHRD SCREW, M6 X 0.75 L= 8
18 62051 2 |E—A—BFiEDORD SCREW, M6 X 0.75 L= 8
19 (62013 1 |DDE—2—T—1)— DD MOTOR PULLEY
20 [60116 2 |7—1—1t® SET SCREW, M5 X 0.8 L=8
21 162059 1 |E—4— MOTOR
22 128068 4 |E—5—18H SCREW, M5 X 0.8 L= 20
23 (62022 1 | LE(R) UPPER SHAFT(REAR)
24 162494 1 | B—32—#F1B) COUPLING (REAR)
25 (17098 3 |[BE—5—HFILHA SCREW, M6 X 1 L=8
26 27171 3 |E—A2—#FILHB SCREW, M5 X 0.8 L= 10
27 162008 1 (L&) UPPER SHAFT(REAR)
28138114 1 | R7Y2Y BEARING
29 162007 1 |R7PYLTZ2E BEARING BASE
30 [ 18065 4 |IR7YLTZELED SCREW, M5X 0.8 L= 14
3160014 1 |R7Y2Y BEARING
32 |60008 1 |IRFPYGTHhS— COLLAR
33 (27172 2 |IRF7YUTHhS—IESD SET SCREW, M6 X 1 L=8
34161534 1 |F=u—ury PULLEY RING
35(27172 1 |F=U—=Uri e SET SCREW, M6 X 1 L=8
36 161529 1 |7—=1— PULLEY
37160225 1 |F—=)—1EBHAEY SET SCREW, M6 X 1 L=12
38 28043 1 | F—=—1tHBXIZH% SET SCREW, M6 X 1 L=10
39 |37058 1 |Tyivy— WASHER
40 |37031 1 | 7—U—H\ Ly SCREW, M6 X 1 L=16




E1XYB84% / Upper feed mechanism




E1EYR4{% / Upper feed mechanism

No.

HmEs

LE DESCRIPTION
PARTS No.|QTY

1 162060 1 | E#EYEFHEOYRCRER) U/FEED CONN. ROD ASSY
1-1 (62061 1 | EEYERE UPPER FEED LEVER

1-2 162062 1 | EEYEREZDE CONNECTING LEVER, U-FEED
1-3 62063 1 RbEY ECCENTRIC PIN

1-4 162064 2 |1t&R RETAINING RING, 8 X 0.8

1-5 (37027 1 {RDEVIESD SCREW, M6 X 0.75 L= 8

1-6 |37185 2 [FEYEALLESH SCREW, M6 X 0.75 L= 6

1-7 162065 3 [Tyiv— WASHER 8x14 t=1

1-8 162066 1 [EEYEHEOVE UPPER FEED CONNECTING ROD
1-9 |62067 2 |&AY—7 SLEEVE ZSM-0810-10
1-10|62068 1 |BfEEY CONNECTING PIN
1-11|35034 1 [EfEHORD SCREW, M6 X 1 L= 20

2 (62069 1 |#tELE NEEDLE BAR BRACKET

3 [62070 1 |IBROHEY PIN

4 135034 1 |IBROEVRD SCREW, M6 X 1 L=20

5 [10599 1 |7vir— WASHER, 6

6 [62071 1 (B fEEERL—IL GUIDE RAIL, N/B-CLAMP

7 62072 2 |[ERAL—ILIED SCREW, M3 X 05 L=6

8 (62073 1 |$HEJzILNRZ FELT RETAINER, N/B

9 [60048 2 (ZzLMEZIESD BOLT, M4 X 0.7 L=5

10 (62074 1 (X ET7ILMER FELT RETAINER

11 [62075 1 (BHELEE NEEDLE BAR BRACKET SHAFT
12 [62076 1 (#ETILE FELT, N/B

13 [62077 1 ($tEXE7Lk FELT

14 (62078 1 |$HEEAE SLIDE BLOCK, N/B-CLAMP
15 (62079 2 |EHELTEEHT— COLLAR

16 [35999 2 |#HELEEHAT—ILED SET SCREW, M6 X 1 L=6

17 [62080 1 |&HELEEAS)ILED BUSHING, F

18 [62081 1 |EHELEEAZIL(R) BUSHING, R




W ERREH{Z / Quick reverse mechanism




W ELRH{% / Quick reverse mechanism

No.| Bm&ES |BE 5%, DESCRIPTION
PARTS No. |QTY

1 |62082 1 |7\ \—EH SHAFT, R-LEVER

2 162083 1 |/\wHLN— REVERSE STITCHING LEVER

3 (62084 IR VACZ/IPACVATN REVERSE STITCHING LEVER PAD

4 131092 2 |7\ oL—1ES SET SCREW, M4 X 0.7 L=12

5 (62085 2 [\ HLR—Fuk NUT

6 |17059 1 |RTUU T HMT SCREW FOR SPRING

7 160125 1 |1y nN—ER T SPRING

8 162086 2 [Ny HLN—EhT— SHAFT COLLAR

9 |18028 2 |I\wHLN—EHS—1E 8 SET SCREW, M5 X 0.8 L=5

10 (17095 I A IVZAS I o) RETAINING RING

11 (62087 1 |/1\yoLnN—8f=5%F REVERSE LEVER SHAFT CRANK

12 131021 1 |1\ LN—Eh=5FEHmOHRD SET SCREW, M6 X 1 L=16

13 162088 1 |\ N—EaE5FEEY CRANK PIN

14 (62089 2 |I\YOLN—EhfZ5FE 1L HER RETAINING RING

15162090 1 |oviarvdl CUSHION RUBBER

16 [62091 1 [T —2IFEY PIN

17 (62092 1 [PV F—2IFEV LS SCREW, M6 X 1 L=10

18 62093 1 |BTYYUA— CYLINDER MA20 X 25SCA

19 |60387-05 1 |#F CONNECTOR APC4-01

20 |62094 1 |gALoy— AIR MUFFLER, BSLMO1

21 162095 1 |BTYUUA—FvUIL CYLINDER NUCKLE

22 (62096 1 EVERETZ5F FEED ADJUSTING LEVER

23 |31021 1 EVERETZSFERORY SET SCREW, M6 X 1 L=16

24 (60195 1 EVIREEZSFEEY PIN, 6 X 25

25 162097 1 |EYSREEEE Y LINK PIN

26 162051 1 |E#HE LD SCREW, M6 X 0.75 L=8

27 162098 1 EYERETERS FEED REGULATING SHAFT CONN.

28 (62099 1 EVYREEESFEE L SET SCREW, M5 X 0.8 L=5

29 (62051 1 |E3FEVIED SCREW, M6 X 0.75 L=8

30 162100 1 | EYIRE EhERS FEED REGULATING SHAFT CONN.

3131021 1 |#EHRy SET SCREW, M6 X 1 L= 16

32 62101 1 7Sy oLN—aaT v 2@ BUSHING, F

33 (62102 1 |\ N—E1T v () BUSHING, R

34 160308 1 |7viv— WASHER




#1t# - XFERS{% / Needle bar and thread take—up mechanism
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&4 - XFERH1% / Needle bar and thread take—up mechanism

No. | EBGREES | [P DESCRIPTION
PARTS No.|QTY

1 [62103 1 [RFEGER) THREAD TAKE-UP LEVER, ASSY
1-1 162104 1 |[XEBEY PIN, T/TAKE-UP

1-2 162105 1 (90EHZY CRANK, 90

1-3 62106 1 |&HHaE NEEDLE BAR CLAMP

1-4 162107 1 |RXBEXZ THREAD TAKE-UP SUPPORT
1-5 162108 1 |XF T/T/LEVER

1-6 [62109 1 |&EIZ20 NEEDLE BAR CRANK

1-7 62110 2 |RFERTIYLYT BEARING

1-8 62111 1 |#tfaER)—7 SLEEVE

1-9 162112 2 | RKFEVIEOER T/T LEVER RETAINING RING
1-10 |62113 1 | RIEREY PIN
1-11 62114 1 |RBYIY T/TAKE-UP LEVER EYELET
1-12 |62442 1 |sHEfaEHORD SCREW, M5 X 0.8 L=10

2 |60116 1 | REEVIED SET SCREW, M5 X 0.8 L=8

3 162115 1 |&t4E NEEDLE BAR

4 162116 1 |SHERENT THREAD GUIDE, N-BAR

5 |[62485 1 |&tiEsH SCREW, M4 X 0.7 L=4

6 |[62486 1 |REED SCREW, TRUSS M2.5 X 0.45 L=3

7 [31110-A 1 |&HaE1kEsH SCREW, M4 X 0.7 L=5

8 [61036-A 1 |&t4E NEEDLE BAR

9 [61024 1 |&taE NEEDLE CLAMP

10 |B140553 1 |#HiEs SCREW, SM1/8 X 40 L=45

11 [60634 1 | RTYUTEY SPRING PIN, 1.4

12 |61024C 1 |&HaEE) NEEDLE CLAMP ASSY

_10_




IR Z B8{% / Presser foot mechanism
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I Z B8{% / Presser foot mechanism

No. | SRR ES |G 2% DESCRIPTION
PARTS No.|QTY

1 [62119 1 |#z LITER PRESSER BAR, LIFTER SHAFT

2 62086 2 |z EFEHS— SHAFT COLLAR

3 |18028 4 (B2 LFEHS—IED SET SCREW, M5 X 0.8 L=5

4 (62120 1 [z LEFE#L/— P/B LIFTER SHAFT LEVER

5 |B149095 1 |z EIFET Y v— WASHER (PLAIN 6)

6 |31021 1 [z LEFERD SET SCREW , M6 X1 L=16

7 (62121 1 [z LEIFL/A—GR) PRESSER LIFTER LEVER, ASSY

8 |62124 1 |VE—2RTYLY SPRING

9 [62125 1 R EFLAN—8-5F PRESSER LIFTER BAR CAM

10 |62126 2 |z EFLAN—8=5FIED SCREW, M6 X 0.75 L=8

11 [62127 1 [z LEFLAA—hL PRESSER BAR LIFTER CAM

12 162051 1 A LEIFL/AA—HLIESD (A) SCREW (A), M6 X 0.75 L=8

13 (37027 1 |2 EIFL/A—hL1ESD (B) SCREW (B), M6 X 0.75 L=8

14 62128 1 |z LTy P/B LIFTER SHAFT LINK

15 (31021 1 |FLEEfEH RS SET SCREW, M6 X 1 L=16

16 (62129 1 |FLEFFEY PIN

17 |60308 2 |FLEHE> Ty v— WASHER

18 [62089 2 |FLEEE Y 1L HER RETAINING RING

19 162130 1 |FLFvoIL FL CYLINDER NUCKLE

20 62131 1 |FLo) g — FL CYLINDER MA20 X 25 SCA

21 62132 1 |#F CONNECTOR PL401

22 62094 1 |[yALoy— AIR MUFFLER , BSLMOT

23 62133 1 |FLY)o S —x & FL. CYLINDER BASE

24 (38124 2 [FLoUA—L2ELED SCREW, M6 X 1 L=25

25 (62134 1 |FLYYoF—EY PIN

26 [62089 2 [FLOUA—EIESHER RETAINING RING

27 62135 1 |#Z LIFEAS )LD BUSHING, FRONT

28 162136 1 |3RZ LIFEAZ)L(F) BUSHING, MIDDLE

29 62137 1 |[#ZEIFEAR)IL(ER) BUSHING, REAR

_12_




1EVYES{% (1) / Feed mechanism (1)
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1EYES{% (1) / Feed mechanism (1)

No. | MRES |HE SLE DESCRIPTION
PARTS No.|QTY

1 62138 1 [EYERE &G FEED REGULATING BASE, ASSY

2 162139 1 [EYEREER) FEED REGULATING SHAFT, LONG

3 162140 1 |EYEREE(E) FEED REGULATING SHAFT, SHORT

4 162086 2 [FEYFEEHT— SHAFT COLLAR

5 118028 4 [HhS5—ItS SET SCREW, M5 X 0.8 L=5

6 |17059 1 | RTVUTZFRD SCREW FOR SPRING

7 62141 1 [BEYREERTIVT SPRING

8 62142 1 |RTVUTH#IT SPRING GUIDE

9 131092 2 (RTUTHEITIED SET SCREW, M4 X 0.7 L=12

10 [62143 1 [EYFRETE B AR LA BUSHING, FRONT

11 |62144 1 |EYERE B EARIL(R) BUSHING, REAR

_14_




1EYR8{% (2) / Feed mechanism (2)
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£ YRS1%& (2) / Feed mechanism (2)

No. | BERES [HE 54, DESCRIPTION
PARTS No.|QTY
1 [62138 1 EYIREEGER) FEED REGULATING BASE, ASSY
1-1 (62145 1 EYIREE FEED REGULATING BASE
1-2 162051 2 RO SCREW, M6 X 0.75 L= 8
1-3 37027 4 |1k SCREW, M6 X 0.75 L= 8
1-4 |37185 3 |[EviEsHRy SCREW, M6 X 0.75 L= 6
1-5 |62146 4 (yoy LINK
1-6 |62147 2 |VoEVGE) LINK PIN (S)
1-7 |62148 1 |U2oE(F) LINK PIN (M)
1-8 [62149 1 |UIEU(R) LINK PIN (L)
1-9 |18028 1 |UPEVLESD SET SCREW, M5 X 0.8 L=5
1-10 162150 1 | FTEVERZLDE CONNECTING LEVER L-FEED
1-11 [27177 1 |#ORT SCREW, M5 X 0.8 L= 16
1-12 162151 1 |EYaYkR FEED ROD
1-13 162152 1 [ZEYOyRR7Y2Y NEEDLE BEARING
1-14 162153 1 |EYHL FEED ECCENTRIC
1-15 162154 8 |=Z—FiRF7YLG NEEDLE BEARING
1-16 |62155 2 NIy — WASHER 7 X 13 t=0.2
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1% YRS1% (3) / Feed mechanism (3)
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1% URS1% (3) / Feed mechanism (3)

No. | ERRES |HE 2% DESCRIPTION
PARTS No. |QTY

1 62156 2 |REYREFHRI)21—1 & BASE

2 |62489 2 [oyvy O-RING,16 X 1.5

3 162157 2 |EEEY PIN

4 (62158 2 |[FEYEREF v —# GEAR SHAFT

5 [62159 2 |[ElERE ADJUSTING STUD

6 [62433 2 |ElEnEhiEDHE RETAINING RING, D13

7 (62160 2 [FEYFRERD) 21— ADJUSTING SCREW

8 |[62161 2 [RbynN—EY PIN

9 (60251 2 |[Eviks® SCREW, M3 X 05 L=5

10 (62162 2 [EYREFHTAVIL FEED ADJUSTING DIAL

11 [60251 2 [FA4VILLESD SCREW, M3 X 05 L=5

12 [62163 2 [EYREFv— PINION GEAR

13 [62164 1 EYREESBEEY(L) STITCH LENGTH PLATE, UPPER

14 [62165 2 [REYRASHASVILR—R FEED ADJUSTING DIAL BASE

15 162434 6 [RYJa—TEBERD SCREW

16 162166 1 |EYERE R FEED ADJUSTMENT ARM

17 (60189 1 |EYEREBE Y ADJ. ECC. LATCH PIN

18 (27172 1 EVREBE Y L SCREW, M6 X 1 L=8

19 |17059 2 | RTYTR2ITRD SCREW FOR SPRING

20 (60125 1 EYERETmR TS CD SPRING

21 162167 1 EYFREBERYCT) STITCH LENGTH PLATE, LOWER

22 (62168 1 [FEYREEBH I — CYLINDER

23 28024 2 [FEYERAEI YA —LESH BOLT, SOCKET M5X 0.8 L=45

24 162169 1 | EYRREH T —SKimr SCREW

25 28070 1 | BYRRESH TSIk NUT, M8 X 1.25

26 (62170 1 | EYIRSHITOvY DIAL STOPPER

27 27177 2 [EYREFH IOV LD SCREW, M5 X 0.8 L= 16

_18_




HZ 5X5ER{% (1) / Presser foot lifter mechanism (1)
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Wz SXERAER4% (1) / Presser foot lifter mechanism (1)

= PTN=}

No.| HERES |HE 2% DESCRIPTION
PARTS No.[|QTY

1 [62171 1 | E T=EREH#E (K8 ADJUSTING BRACKET ASSY, UD

2 (62172 1 | ETFTEVYBRZEZITEY SUPPORT PIN

3 162173 1 [REEXRby/N— BOLT, SOCKET

4 130066 2 |AbysR—1E & SET SCREW, M5 X 0.8 L=12

5 62092 1 |FAgL SCREW, M6 X 1 L=10

6 (62174 1 |#BEz2 L TERE ADJUSTING SHAFT, UD

7 [62086 2 | ETEREEHHT— SHAFT COLLAR

8 [18028 4 | ETEREEAT—IED SET SCREW, M5 X 0.8 L=5

9 162175 1 |CDESEZDE CONNECTING LEVER, CD

10 |62176 1 |CDEfEESEEY PIN, CD

11 (31021 1 |CDE#EZDFERDHRY SET SCREW, M6 X 1 L=16

12 160130 1 |CDSPH#HTE R CD SP LATCH PIN SCREW

13 (28070 1 |CDSPH#HTE> R F vk NUT, M8

14 (60125 1 |CDRTYY CD SPRING

15 [17059 1 [RTVVT =T SCREW FOR SPRING

16 (62177 1 [cDy)u s — CYLINDER ACQ20 X 45-B M6

17 [60192-02 1 |#%F CONNECTOR ALP4-M5

18 [60123-03 1 | YAy — SILENCER AN120-M5

19 (28024 2 |CDV)A—1E®D BOLT, SOCKET, M5 X 0.8 L= 45

20 |60131 1 [cDFvoIL KNUCKLE

21 (62178 1 | ETEREEARIL (D) UD-ADJUSTING SHAFT BUSH, F

22 (62179 1 | ETEREHE@ARIL (F) UD-ADJUSTING SHAFT BUSH, M

23162180 1 | ETEREHEARIL (1) UD-ADJUSTING SHAFT BUSH, R
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SFETRS1% (2) / Presser foot lifter mechanism (2)
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P Z 2XERERE%R (2) /Presser foot lifter mechanism

No. | BBRES |HE 54 DESCRIPTION
PARTS No.[QTY
1 162171 1 | L TEREHE () ADJUSTING BRACKET ASSY, UD
1-1 (62145 1 | L TFT=HEE ADJUSTING BRACKET, UD
1-2 [62051 2 | LTERGERDORY SCREW, M6 X 0.75 L= 8
1-3 (37027 4 |ETHREELD SCREW, M6 X 0.75 L=8
1-4 [37185 3 |VVIEVIED SCREW, M6 X 0.75 L=6
1-5 [62146 4 Yoy LINK
1-6 (62147 2 |U2YEY(5R) LINK PIN, S
1-7 [62148 1 [VoEY (§) LINK PIN, M
1-8 (62149 1 [VoPEY (RK) LINK PIN, L
1-9 [18028 4 |hifz ETFOYRIES SET SCREW, M5 X 0.8 L=5
1-10 /62181 1 |[1&EHfZ5F CONNECTING LEVER
1-11 (27177 1 |8 5FE/ORD SCREW, M5 X 0.8 L=16
1-12 162182 1 [FHZETOYR LIFTING ECCENTRIC ROD
1-13 162183 1 [FRZ ETAYRRTYLS BEARING
1-14 162184 1 |2 ETHL INNER PRESSER CAM, UD
1-15|62154 8 |=—KFIARF7YLY NEEDLE BEARING
1-16 |62155 2 |2 Ive— WASHER, 7 X 13 t=0.2
1-17 |62185 1 | L TEREHERMy/N— BOLT, SOCKET, M5 X 0.8 L= 10
1-18 (62186 1 | ETFERAHEHS— COLLAR
1-19 30066 1 | L TERHENT—LED SCREW, M5 X 0.8 L= 12
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E1XYR84% / Upper feed mechanism
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E1EYR8{% / Upper feed mechanism

No. | BRES |ME 5% DESCRIPTION
PARTS No.|QTY
1 162187 1 (A ESEEGD PRESSER CONNECTION ASSY
1-1 /62188 1 |EZ TS5 vk BRACKET
1-2 |62189 1 |3RAL LB SHAFT, SLIDE BLOCK
1-3 (60059 1 |[EVESHM STOPPER CLAW
1-4 160064 1 |EVIESHTIESD SCREW
1-5 62190 1 (¥EEO50 CRANK
1-6 62191 1 ([=XER CONNECTION
1-7 |62192 1 |3RZEERS PRESSER BAR CONNECTION
1-8 162193 1 |=X PRESSER CONNECTION PLATE
1-9 62194 1 (PR E VIBRATING PRESSER BAR
1-10 62195 1 [SMEZE PRESSER BAR, OUTER
1-11 (62196 1 (BREZE 12 CONNECTING PIN,12
1-12 162197 1 (BzEREY CONNECTING PIN
1-13 162198 1 (BRELE18 CONNECTING PIN,18
1-14 162199 1 (BREZE 11 CONNECTING PIN, 11
1-15 {62200 9 [HAEHETLIE RUBBER CAP, 4.2
1-16 |62201 4 [RREHED LD RETAINING RING, 6 X 0.7
1-17 31021 1 @ISO SET SCREW, M6 X 1 L= 16
2 162202 1 |#&Eh SHAFT
3 162203 2 |tEEHS— COLLAR, UD ADJUST-SHAFT
4 18028 2 |HEE#HS—1ED SET SCREW, M5 X 0.8 L=5
5 [62204 1 [BAEENR GUIDE PLATE
6 30066 2 [RAEERNRLESD SET SCREW, M5 X 0.8 L=12
7 62205 1 |HRAHTAVIL PRESSER ADJUSTING DIAL
8 162206 1 | HRERT)YT PRESSER SPRING
9 [62207 1 |BZERXT) T Ty v— P/BAR SPRING WASHER 1.45
10 62208 1 |#E&EHAZ LR BUSHING, F
11 [62209 1 |#EE AR L) BUSHING, M
12 162210 1 [fEEAZIL(1R) BUSHING, R
13 62016 1 [PRAE VIBRATING PRESSER BAR
14 62017 1 [SVRAE LIFTING PRESSER BAR
15 62495 1 [HAHEAZILEE) BUSHING ASSY
16 (61020 1 [BzEE PRESSER HOLDING BRACKET
17 (27174 1 |HRaEfHmoORs SCREW, M4 X 0.7 L=10
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TEYBH4% (1) / Feed mechanism (1)
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TEYRH4% (1) / Feed mechanism (1)

No.

BaEs

B

fn DESCRIPTION
PARTS No. [ QTY

1162211 1 EYLTEGER) FEED BRACKET ASSY
2|62212 1 Z=Y ETOVREE) FEED ROD,UD ASSY
3 (62213 1 L FEED SHAFT
4162214 1 T SHAFT, UD
5 (60106 2 LT TEREEHT— COLLAR
6 | 18028 2 H5—1E® SET SCREW, M5 X 0.8 L=5
762215 2 EYEHS— COLLAR, UD ADJUST-SHAFT
8 |62216 2 H5—1ko SCREW, M6 X 1 L=6
9 (62217 2 =Y & AR )L(ET) FEED SHAFT BUSHING, F
10| 62218 1 EYEHAZ )L () FEED SHAFT BUSHING, M
11| 62219 1 EYEARIL(R) FEED SHAFT BUSHING, R
12| 62220 1 £ TFEhARIL(ED UD-SHAFT BUSHING, F
13| 62221 1 L TFERARIL(HR) UD-SHAFT BUSHING, R
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TEYR81%(2) / Feed mechanism (2)
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TXYEH%(2) / Feed mechanism (2)

No. | BREmEES | B8 o DESCRIPTION
PARTS No.| QTY
1 (62211 1 [EYLEG) FEED BRACKET ASSY
1-1 (62222 1 [ EYUBE FEED ARM
1-2 (62223 1 [EYXE FEED BASE
1-3 62224 2 [EYEBEAFIL FEED SHAFT BUSHING
1-4 (62225 1 |EYBER)—T FEED ARM SLEEVE
1-5 162226 2 [EYETUVY FEED LINK ASSY, UD
1-6 62227 2 U2y — WASHER
1-7 62228 1 [EYETULHIEY PIN
1-8 (31094 2 |[EYLTYIIE LD RETAINING RING, E5
1-9 62230 1 [EYLETESFEEY PIN
1-10 (62231 1 [EYBEY FEED ROD PIN
1-11 (27177 2 |[EYREREH R SCREW, M5 X 0.8 L=16
1-12 18028 1 |[EYBE> LS SET SCREW, M5 X 0.8 L=5
1-13 (62232 1 [EYLETESE FEED CONNECTING ARM, UD
1-14 |31021 1 |EYLTFESEHORY SET SCREW, M6 X 1 L=16
2 (62212 1 [EYLETOYRGER) FEED ROD, UD ASSY
2-1 62233 1 EYLETAYE FEED ROD, UD
2-2 (62234 1 | LT & FEED SHAFT ARM
2-3 (62235 1 [EYLETHL FEED ECCENTRIC CAM
2-4 (62236 1 |IR7YVY BEARING
2-5 62237 1 EYLTERMERD SHOULDER SCREW
2-6 [10599 1 [FAEIRLCT v v— WASHER 6
2-7 [37102 1 |fAgRC vk NUT, M6
2-8 37027 2 [EYETHLIED SCREW, M6 X 0.75 L=8
2-9 28058 1 | L TFEhBisEH R SCREW, M6 X 1 L=12
2-10 |31207 1 [EYETOYRDYIy— WASHER, 4
2-11 (62441 1 FEYLETFRYFRY SCREW, M4 X 0.7 L=8
2-12 (62238 1 |[EYETFTOyRRY—T SLEEVE
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—B81% / Gauge parts

ERA4T
Type E

12

SAAT
Type S

22

20

-29—




F— 8% / Gauge parts

ko =] = *y =

No.| EBERES | BB 54 DESCRIPTION
PARTS No.| (QTY)

1 162239 1 SR Z L/PRESSER FOOT

2 (27174 1 SRR IED SCREW, M4 X 0.7 L= 10

3 (62240 1 hifz VIBRATING PRESSER

4 160048 1 FEZ L BOLT, M4 X 0.7 L=5

5 162020 1 gl THROAT PLATE

6 (62016 2 TR L& SCREW, M5 X 0.8 L= 10

7 162021 1 ‘Y FEED DOG

8 160540 2 EYE IS SCREW, M4 X 0.7 L=8

9 162246 1 AR(E) BED SLIDE (LEFT)

10 162247 1 AR BED SLIDE (RIGHT)

11 (62248 1 ARALY/— STOPPER

12 62249 2 ARALY/A—IL&H SCREW, M4 X 0.7

13 62250 1 ZLIR SLIDE PLATE

14 18028 1 EZLIRLESD SET SCREW, M5 X 0.8 L=5

15 |10796-S 1 SRz L/PRESSER FOOT

16 (19470 1 T4 H—H—F FINGER GUARD

17 (10677 1 SRR IESH TV — WASHR

18 | 18484 1 NBZIEDHRD PINCH SCREW, SM9/64 L= 11

19 |17104 1 FZIEHRD SCREW, M4 x0.7 L=5

20 [19411-S 1 hifz VIBRATING PRESSER FOOT

21 (62015 1 £k THROAT PLATE

22 (62014 1 ‘Y FEED DOG
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A< BEE{% (1) / Thread trimmer mechanism (1)

12
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H~<EH{% (1) / Thread trimmer mechanism (1)

=R EE=S
N, | BB S [T 2% DESGRIPTION
PARTS No.[QTY
1 (62278 1 |EEARZITE BRACKET,FIXED KNIFE
2 131092 1 |ZFELD SET SCREW, M4 X 0.7 L= 12
3 (31207 1 |ZRFEBLEDTIv— WASHER, 4
4 162279 1 [RE&EFETR SPRING, THREAD HOLDING
5 [62280 1 [BEEAR FIXED KNIFE
6 |62281 1 |BEEARLESD SCREW, M4 X 0.7 L=8
7 62282 1 [BEEHAR DRIVING KNIFE
8 62283 1 [EESHARIES BOLT, SOCKET M5 X 0.8 L= 10
9 (16287 1 |BREIARIEH TS v — WASHER, 5
10 [62284 1 |BRENAREH DRIVING KNIFE SHAFT
11 |62285 1 |BRENARET v v— WASHER 8% 12 t=0.3
12 (62286 1 [#RUIVL/4F THREAD TRIMMER SOLENOID
13 |62287 1 [ROVL/AR#E CONNECTOR
14 162445 1 |REIVL/AFBRFLLD SCREW, M4 X 0.7 L= 12
15 |62288 1 |BRENARET=DFEHH) DRIVING KNIFE ARM, ASSY
16 [62285 1 [EREBIAREHT v v — WASHER 8 X 12 t=0.3
17 [31021 1 (BRBIAREHZDHERORD SET SCREW, M6 X 1 L=16
18 14137 1 |BREIAREFZHFER Y/ \—F Vb NUT, M4 x0.7
19 (62289 1 |BEBIAREIZDER Y/ A— SCREW, M4 x 0.7 L= 12
20 |62290 1 [BEEHAR DRIVING KNIFE
21 160048 2 |REREIERLESD BOLT, M4 X 0.7 L=5
22 (62291 1 [R&EEETR SPRING, THREAD HOLDING
23 131092 1 |ARZTELED SET SCREW, M4 X 0.7 L= 12
24 (62292 1 |EEEIAR MR/ AR SPRING
25 162293 1 |BEEARZTE SUPPORT BRACKET, F-KNIFE
26 |B012400 1 |~ SET SCREW, M4 X 0.7 L= 6
27131207 1 [7yiv— WASHER, 4
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A< {% (2) / Rotary hook shaft timing mechanism (2)




H< 1% (2) / Rotary hook shaft timing mechanism (2)

=2 | khE=
No.| HEES [HE B4 DESCRIPTION
PARTS No. |QTY
1 (62427 1 |h=ts HORIZONTAL HOOK BASE, R
2 62294 1 |TLiep64 RUBBER CAP ¢ 6.4
3 |B117936 1 [TLieo9 RUBBER CAP ¢ 9.4
4 118065 2 |h<xE1EsH SCREW, M5 X 0.8 L= 14
5 162295 2 | WL ELEHTY¥— WASHER
6 (62296 1 |F—F 8k OPENER SHAFT
7 (62297 1 |[F—TFF+— OPENER
8 (62298 1 |[A—FF—1to SCREW
9 62444 1 |A—TFF+—8h>— O/ECCENTRIC COLLAR
10 [62448 2 |F—TF—@h>—1toD SCREW, M3x 05 L=3
11 (62300 1 [oviay CUSSION
12 62301 1 |hvreEE HOOK COVER
13 (18349 4 |hItEE1EH STATIONARY KNIFE SCREW
14 162302 2 |AREAHS— HOOK DRIVING SHAFT COLLAR
15 38136 4 |hYEhS—1E& SET SCREW, M4 X 0.7 L=4
16 (62303 1 [/B=REHE THROTTLE PLATE
17 (24806 1 [FAIL=9F LN OIL PIPE
18 (62304 1 [FAIL=yFIL(K) OIL PIPE JOINT (LARGE)
19 (62305 1 oy O RING, 3.5% 1.2
20 (62306 1 |HEREH R ADJUSTMENT SCREW, SOCKET
21 (30075 2 mMERFHEERERD PULLER SET SCREW, M4 X 0.7 L=8
22 62446 1 |peran BUSHING, LUBRICATION SHAFT
23 (62285 3 |AAZIL Ty ¥— WASHER, 8x12 t=0.3
24 162308 1 |ZzILbTyv— WASHER
25 162002 1 |[h<E8) ROTARY HOOK, ASSY
26 124315 1 | 74)L5%— FILTER
27 162431 2 |IR7YLY BEARING
28 (62432 2 |lE&EH RETAINING RING
29 162411 1 |h~<Eh HOOK DRIVING SHAFT
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H< 1% (3) / Rotary hook shaft timing mechanism (3)
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AREFR Q) /

Rotary hook shaft mechanism (3)

No. | MBGES |HE R4 DESCRIPTION
PARTS No. |QTY
1 62311 1 | FTERTYLT -HS5— () BEARING COLLAR, ASSY
2 |62424 1 |A—TF+—hLi OPENER CAM
3 [37229 2 [A—TF—HhLits SCREW, M4 X 0.7 L=5
4 |62314 1 | TE¥v— LOWER SHAFT GEAR
5 [37185 4 |TE#AXV—IESD SCREW, M6 X 0.75 X 6
6 [62315 1 |hvLEARTILYT BEARING
7-1 62319 1 |RUIVAHLE THREAD TRIMMER CAM SHAFT
7 |62447 1 |hZE T HOLLOW LOWER SHAFT
8 [37185 4 |TEAXV—EHIED SCREW, M6 X 0.75 L=6
9 [62317 1 |RTHhL THREAD TRIMMER CAM
10 |37027 2 [Ht1ALIESD SCREW, M6 X 0.75 L= 8
11 162318 1 | T&h (fiD) LOWER SHAFT, F
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T EhRS{% / Lower shaft mechanism
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TEHRE{% / Lower shaft mechanism

= T —]
N | BBERES BB R DESCRIPTION
PARTS No.|QTY
1 162333 1 | TEh(ER) LOWER SHAFT,R
2 162334 1 |FAILKRTER) OIL PUMP ASSY
2-1(62335 1 |F AR TEEK OIL PUMP
2-2(62336 1 | AR TEh OIL PUMP SHAFT
2-3]39211 1 (AR TRT7YLG BALL BEARING
2-4(62337 4 [FAN=vTIL OIL PIPE JOINT (LARGE)
2-5(37027 2 |AAIKRTE#IESD SCREW, M6 X 0.75 L= 8
2-6/62461 2 |¥&Ahono PLUNGER
2-7(62338 2 |#maoxrITYoy SPRING, COMPRESSION
2-8(62339 2 |#AmoniExRe SCREW, M10
2-9(62340 2 |AAINKRTEHAIL—IL OIL SEAL, 18X24x3
3 162092 1 | AR TIESD SCREW, M6 x 1 L= 10
4 162341 1 | F#BRAS— BEARING ADAPTER SLEEVE
5 37027 2 | TEBRL® SCREW, M6 X 0.75 L= 8
6 (60014 1 | FEHBR(#) BALL BEARING, R
7 (62463 1 | T#EBR(#)1L HER RETAINING RING, 52
8 (62342 1 [FRRT—=1)— BELT PULLEY, LOWER
9 [62051 1 [FRRT—=)—1E® SCREW, M6 X 0.75 L= 8
10 |37027 1 | FRILNT—1)—IEs SCREW, M6 X 0.75 L= 8
11 |62341 1 | FE#BRAS— BEARING ADAPTER SLEEVE
12 |37027 2 | TEIBRLE® SCREW, M6 X 0.75 L= 8
13 |11031 1 | FEABR(EN) BALL BEARING, F
14 162343 1 |02y FER) CLUTCH, ASSY
15 |62438 1 [1\SoH9— BALANCER
16 |37027 1 [lEHRD SCREW, M6 X 0.75 L= 8
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58 - 8B81% / Lubrication
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fA:m- B EB% / Lubrication

No. | RS RS e DESCRIPTION
PARTS No.|QTY

1 62344 LI Bi:: 2 OIL TANK

2 (62345 2 [mEVO=—yTIL NIPPLE

3 (62346 1 |29 F%vyT OIL TANK CAP

4 162347 1 i3 Lk RUBBER CAP, ¢15.4

5 [62348 1 iRMA IR ZIR OIL TANK BRACKET

6 (31092 6 [HRAVILESD SET SCREW, M4 X 0.7 L=12

7 |28563 2 [HRVOXAMRIED SCREW, M5 X 0.8 L=8

8 (62044 6 [NATHS2T CLAMP

9 |28563 6 (V52T ILSD SCREW, M5 X 0.8 L=8

10 [62349 1 |#&mEo OIL TANK

11 [62350 1 |[#RiMAV IR AR OIL TANK BRACKET

12 |30075 2 |[#EHFILESD PULLER SET SCREW, M4 X 0.7 L= 8

13 [62345 1 |#8mE =y T IL0) NIPPLE

14 162304 2 (#EHEV Y=y T IL(K) OIL PIPE JOINT (LARGE), M8 x1.25

15 [62351 1 |$Ear 3L RUBBER CAP

16 162352 L ES CONNECTOR

17 162460 1 |faHBF CONNECTOR

18 162354 2 | 1T SUPPORT BAR
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A+ HxB81% /Thread tension

a
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iAFHRBEE4% / Thread tension

n 0 = =
No, |HRERES [ 24, DESCRIPTION
PARTS No. |QTY

1 162355 1 | %R0 BOBBIN WINDER, ASSY

2 |62465 2 [H&BIUED SCREW, M4 X 0.7 L=10

3 (62356 1 |EARET THREAD HOOK

4 25893 2 (EAREHESD SCREW, TRUSS M4 X 0.7 L=38
5 (62462 1 |FAFHRGER) TENSION PLATE ASSY

6 (25893 2 |EAFHRIES SCREW, TRUSS M4 X 0.7 L=8
7 |[62397C 1 |BERCyFEH) OPERATION SWITCH ASSY

8 (27174 2 |RAMyFtyhilEsh SCREW, M4 X 0.7 L= 10

9 [62398C 1 [LEDZ RGE) LED LIGHT ASSY

10 |27174 2 |LEDSAbhLE® SCREW, M4 X 0.7 L= 10

11 62462 1 |FAFHRGR) TENSION BRACKET ASSY

12 162360 1 |FAFHR TENSION BRACKET

13 62361 2 |REHV)E— CYLINDER, ACQ10x 1.5

14 (62362 6 |REHIF—IESH SCREW, M3 X 0.5 L=10

15 162469 1 |E—AF#E TENSION ADJUSTING STUD, 1ST
16 |62467 1 (oviarayie—uN) WASHER

17 62468 2 [E—HFDL TENSION DISC

18 62366 1 |[iB&ERTYLT TENSION SPRING

19 (62367 1 |E—3RFFvk NUT

20 (62471 2 |RiEHEY PIN, TENSION RELEASE

21 [62369 2 |REAFE TENSION ADJUSTING STUD
22 (62478 2 |UvarIviv—(K) WASHER (L)

23 62371 4 (AFMm DISC, TENSION

24 162437 2 |UviarvIviy—(t) WASHER (M)

25 162373 2 |H—m DISC PRESSER, TENSION

26 62374 2 |iRBERTIVYT TENSION SPRING

27 (62375 2 [RAFFAVIL TENSION NUT

28 62376 1 | REERNAE THREAD GUIDE

29 62377 1 | REERARELD SCREW, TRUSS M4 X 0.7 L=5
30 62378 1 |[RBEEY THREAD GUIDE PIN

31 162379 1 [RFVVGHAREDHEY PIN

32 [62380 1 |RBIERTYLT % TENSION ADJUSTING STUD
33 |62381 1 |RTUTHARA SPRING GUIDE, A

34 |62382 1 | RV HARRR—HY— SPRING GUIDE, SPACER

35 |62383 1 [RFUTHARB SPRING GUIDE, B

36 |62384 1 | RTVTHAR Y3y SPRING GUIDE, CUSHION

37 |62385 1 [#RBIERTYT R ys3— T/C SPRING STOPPER

38 |62386 1 [RBIERTYLS THREAD CONTROLLER SPRING
39 |62387 1 |%BIZXFY 5 RE SPRING ADJUSTOR

40 62388 1 |RBIERTVVTRB IV v— WASHER

41 (62389 1 |RBIERTYUTRERD SCREW

42 |61790C 1 [RELRFAFE T/WINDER TENSION, ASSY
43 (37229 1 |%RAF1EH SET SCREW, M4 X 0.7 L=5
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FERAvFE{% / Manual switch mechanism
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FH XA VF IR / Manual switch mechanism

. | EES |E 24 DESCRIPTION
PARTS No. [QTY

1 62392 1 [RAvFH—R SWITCH CASE

2 (62393 1 [RAyFLN— SWITCH LEVER

3 162394 1 |RAyFEY PIN

4 162395 1 |RT Rk MAGNET

5 (62396 1 |[RAYFRT)Y SPRING

6 |62027 1 | Ry FER SWITCH PCB

7 162474 3 |BvELT R SCREW

8 (62026 1 [RAyFIRRIL—k SWITCH PANEL SHEET

9 (62028 1 [RAyFHr—TIL(ER) SWITCH CABLE ASSY

10 62400 1 [LEDZA+E LED LIGHT BASE

11 62401 1 [LEDSA A/ — LED LIGHT COVER

12 (62402 1 |RSARRAyFL/A— SLIDE SWITCH LEVER

13 162403 1 [LEDSA REAR LED LIGHT PCB

14 162474 3 |[BvELTRY SCREW

15 162399 1 |LEDEAMRZ—T IL(HH) LED PCB CABLE ASSY

16 |62398C 1 [LEDZRGE) LED LIGHT ASSY

17 |62397C 1 | BERMyFHR) OPERATION SWITCH ASSY

18 |62012C 1 BB/ SRIL(HR) OPERATION PANEL ASSY

19 62493 1 | REBEYHT— EYELET GUIDE

20 [34008 2 [/ SRILH/IN—IESD SCREW, M4 X 0.7 L=14

21 |27174 2 [/ SRILAH/IN—1EED SCREW, M4 X 0.7 L=10

_44_




ZE[E£B§4% / Air pressure mechanism

9@?&\,&\v =3
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ZC[ER84% / Air pressure mechanism

=R =
No. | EBEES | LE DESCRIPTION
PARTS No.|QTY
1 162010 1 | BRI R SOLENOID VALVE PLATE
2 |30066 2 |ERY{FFHRES SCREW, M5 X 0.8 L=12
3 |62406 1 | BT (6:EHH) SOLENOID VALVE ASSY,6
4 62475 2 |BHIFLESD SCREW, M4 X 0.7 L= 30
5 |62476 2 [ RTVT Iy v— SPRING WASHER, 4
6 |62477 2 [Tyirv— WASHER, 4
7 |62407 1 | aRo2—GFDA CONNECTOR ASSY, A
8 [62409 1 |3xo2—#H)B CONNECTOR ASSY, B
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{+iE B3R / Accessories
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HEmBERk /

Accessories

= = =
No. | BBRES |HE 5.4 DESCRIPTION
PARTS No.[QTY
1 | NO123 3 [#tDPx17 #23 NEEDLE, DPX17 (#23)
2 |62480 3 |RE> BOBBIN
3 | 20333 1 |ARALYF 1.27mm HEXAGONAL WRENCH, 1.27
4 |1872 1 |[RAELYF 1.5mm HEXAGONAL WRENCH, 1.5
5 | 19456 1 |[RALYF 2mm HEXAGONAL WRENCH, 2
6 | 19457 1 |ARALYF 25mm HEXAGONAL WRENCH, 2.5
7 | 19458 1 |AALYVF 3mm HEXAGONAL WRENCH, 3
8 | 15571 1 |[RALYF 4mm HEXAGONAL WRENCH, 4
9 | 19460 1 |[RALYF 5mm HEXAGONAL WRENCH, 5
10 | 62490 1 |ZRs%4 8x10 SPANNER (8X10)
11 | 25649C 1 |RSAN—@sEEYR) SCREW DRIVER COMP.
12 | 8124-LS 1 |E=—Lhn—E) VINYL COVER (LONG)
13 | 8132-A 1 |EpEs ACCESSORY BAG
15 | 35254 1 |Rityd (IKEDH THREAD UNWINDER CPL.
17 | 62414 2 |eve HINGE
18 | 62481 4 |EDTLED HINGE SCREW, M6 X 1 L= 16
19 | 62415 2 [evozmiHT LA RUBBER CUSHION
20 | 62482 6 |EXCZRHTLIEORARD WOOD SCREW
22 | 62417 1 B2 OIL PAN
23 | 15081 8 [MZTIHEfTHRT WOOD SCREW, ST 4.2 X 16
24 | 62418 1 |[LF¥aL—4— REGULATOR
25 [ 11193 LI b 012 02 OIL TANK
26 | 8125 1 |mEL OILER
27 | 60541C 1 |BRAyFEvk KNEE SWITCH, ASSY
28 | 60546 1 |RYERA T a) HANGING RULER(OPTIONAL PART)
29 | 62423 1 [ERETE RULER BRACKET
30 | 62484 4 |EHETELSD SCREW, M6 X 1 L=12
31 | 40163 1 [CEERZZ 4% HEAD REST
32 | 40253 4 |KxT WOOD SCREW, 4.1 X 25
33 | 61790C 1 |%B%FAFER) T/WINDING TENSION, ASSY
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